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Plot 7-852. (FCC Only) Antenna 5B (Pk, Ch.118, 802.11n, MCS3)
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Plot 7-853. (FCC Only) Antenna 5B (Pk, Ch.118, 802.11n, MCS5)

5725.73 MHz

Trace: MaxHold RBW: 1 MHz
B 63.14 dBuV/m

Detector: PK : 3 MHz
Offset: 18.6dB. SWT: 1.01ms
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Plot 7-854. (FCC Only) Antenna 5B (Pk, Ch.126, 802.11n, MCS0)

Trace: MaxHold RBW: 1 MHz 5726.09 MHz
Detector: PK VBW: 3 MHz .
PASS Offset: 18.6dB SWT: 1.01ms 63.01 dBuV/m
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Plot 7-855. (FCC Only) Antenna 5B (Pk, Ch.126, 802.11n, MCS3)

Trace: MaxHold RBW: 1 MHz 5725.73 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 18.6dB SWT: 1.01ms 63.14 dBuV/m
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Plot 7-856. (FCC Only) Antenna 5B (Pk, Ch.126, 802.11n, MCS5)

Trace: MaxHold RBW: 1 MHz 5725.92 MHz
Detector: PK VBW: 3 MHz )
PASS Offset: 18.6dB SWT: 1.01ms 63.39 dBuv/m
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Plot 7-857. Antenna 5B (Pk, Ch.134, 802.11n, MCS0)

PCTEST

Proud tobe partof @

FCC ID: BCGA2378
IC: 579C-A2378

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020004-08.BCG

Test Dates:
02/15/2021 - 3/16/2021

EUT Type:
Tablet Device

Page 292 of 349

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST’
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Trace: MaxHold

Detector: PK
Offset: 18.6dB
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Plot 7-858. Antenna 5B (Pk, Ch.134, 802.11n, MCS3)
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Trace: MaxHold RBW: 1 MHz 5725.92 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 18.6dB SWT: 1.01ms 63.39 dBuV/m
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Plot 7-859. Antenna 5B (Pk, Ch.134, 802.11n, MCS5)
Trace: MaxHold RBW: 1 MHz 5647.30 MHz
Detector: PK VBW: 3 MHz .
PASS Offset; 19.8dB SWT: 1.01ms 61.40 dBuV/m
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Plot 7-860. Antenna 5B (Pk, Ch.151, 802.11n, MCSO0)
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Plot 7-861. Antenna 5B (Pk, Ch.151, 802.11n, MCS3)

5646.66 MHz

Trace: MaxHold
. 62.39 dBuV/m

Detector: PK
Offset: 19.8dB
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SWT: 1.01ms
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Plot 7-862. Antenna 5B (Pk, Ch.151, 802.11n, MCS5)
Trace: MaxHold RBW: 1 MHz
PASS giserhe” Wit 216 dbuvim
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Plot 7-863. Antenna 5B (Pk, Ch.159, 802.11n, MCS0)
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Trace: MaxHold RBW: 1 MHz 5953.83 MHz
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Plot 7-864. Antenna 5B (Pk, Ch.159, 802.11n, MCS3)

PASS Trace: Maxtold  REW: 1 MHz 5934.09 MHz

Detector: W: 3 MHz
Offset: 20.3dB SWT: 1.01ms 61.40 dBuV/m
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Plot 7-865. Antenna 5B (Pk, Ch.159, 802.11n, MCS5)
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Plot 7-866. Antenna 5B (Pk & Avg, Ch.38, 80.11ax(SU), MCS0)
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Plot 7-867. Antenna 5B (Pk & Avg, Ch.38, 80.11ax(SU), MCS3)
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Plot 7-868. Antenna 5B (Pk & Avg, Ch.38, 80.11ax(SU), MCS11)

PASS ides REW: 1MHz  peak: 5149.22 MHz, 65.94 dBpV/m
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Plot 7-869. Antenna 5B (Pk & Avg, Ch.46, 80.11ax(SU), MCS0)

PASS &g Rew: 1Mtz peak: 5149.09 MHz, 65.98 dBUV/m
A ol s 0N DI Avg: 5149.22 MHz, 50.42 dBuv/m
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Plot 7-870. Antenna 5B (Pk & Avg, Ch.46, 80.11ax(SU), MCS3)

Peak: 5148.96 MHz, 65.81 dBUV/m
Avg: 5148.83 MHz, 51.20 dBuV/m
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Plot 7-871. Antenna 5B (Pk & Avg, Ch.46, 80.11ax(SU), MCS11)
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Plot 7-872. Antenna 5B (Pk & Avg, Ch.54, 80.11ax(SU), MCSO0)
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Plot 7-873. Antenna 5B (Pk & Avg, Ch.54, 80.11ax(SU), MCS3)
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Plot 7-874. Antenna 5B (Pk & Avg, Ch.54, 80.11ax(SU), MCS11)
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Plot 7-875. Antenna 5B (Pk & Avg, Ch.62, 80.11ax(SU), MCSO0)
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Plot 7-876. Antenna 5B (Pk & Avg, Ch.62, 80.11ax(SU), MCS3)
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Plot 7-877. Antenna 5B (Pk & Avg, Ch.62, 80.11ax(SU), MCS11)
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Plot 7-878. Antenna 5B (Pk & Avg, Ch.102, 80.11ax(SU), MCS0)
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Plot 7-879. Antenna 5B (Pk & Avg, Ch.102, 80.11ax(SU), MCS3)
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Plot 7-880. Antenna 5B (Pk & Avg, Ch.102, 80.11ax(SU), MCS11)
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Plot 7-881. Antenna 5B (Pk & Avg, Ch.110, 80.11ax(SU), MCS0)
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PASS ',aggk?f,ﬁzi 2g00s YW 3 MHZ - AVg: '5456.27 MHz, 49.62 dBuV/m

140

120

100

©
o

Field Strength (dBuV/m)

o
=1

TR SN SV BV — S ey ]

40 4
5350 5373 5396 5419 5442 5465 5488 5511 5534 5557 5580
Frequency (MHz)

Plot 7-882. Antenna 5B (Pk & Avg, Ch.110, 80.11ax(SU), MCS3)
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Plot 7-883. Antenna 5B (Pk & Avg, Ch.110, 80.11ax(SU), MCS11)
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Plot 7-884. (FCC Only) Antenna 5B (Pk & Avg, Ch.118, 80.11ax(SU), MCS0)
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Plot 7-885. (FCC Only) Antenna 5B (Pk & Avg, Ch.118, 80.11ax(SU), MCS3)
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Plot 7-886. (FCC Only) Antenna 58 (Pk & Avg, Ch.118, 80.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 19.8dB SWT: 1.01ms
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Plot 7-887. (FCC Only) Antenna 5B (Pk, Ch.118, 80.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5745.87 MHz
Detector: PK VBW: 3 MHz -
PASS Offset: 19.8d8 SWT: 1.01ms 60.46 dBuV/m
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Plot 7-888. (FCC Only) Antenna 5B (Pk, Ch.118, 80.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5725.60 MHz
Detector: PK VBW: 3 MHz :
PASS Offset: 19.8dB SWT: 1.01ms 63.36 dBuV/m
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Plot 7-889. (FCC Only) Antenna 5B (Pk, Ch.126, 80.11ax(SU), MCS0)

PCTEST

Proud tobe partof @

FCC ID: BCGA2378
IC: 579C-A2378

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Dates:
02/15/2021 - 3/16/2021

Test Report S/N:
1C2101020004-08.BCG

EUT Type:
Tablet Device

Page 298 of 349

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N PCTEST"

Proud to be part of @ element

Trace: MaxHold RBW: 1 MHz 5733.82 MHz
Detector: PK VBW: 3 MHz :
PASS Offset: 16.2dB SWT: 1.01ms 63.69 dBuV/m
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Plot 7-890. (FCC Only) Antenna 5B (Pk, Ch.126, 80.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5726.56 MHz
Detector: PK VBW: 3 MHz .
PASS Offset: 19.8dB SWT: 1.01ms 63.11 dBuV/m
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Plot 7-891. (FCC Only) Antenna 5B (Pk, Ch.126, 80.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5725.12 MHz
Detector: PK VBW: 3 MHz .
PASS Offset: 19.8dB SWT: 1.01ms 63.12 dBuV/m
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Plot 7-892. Antenna 5B (Pk, Ch.134, 80.11ax(SU), MCSO0)

Field Strength (dBuV/m) Field Strength (dBuV/m)

Field Strength (dBuV/m}

PAS S Trace: MaxHold RBW: 1 MHz 5725.60 MHz
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Plot 7-893. Antenna 5B (Pk, Ch.134, 80.11ax(SU), MCS3)
PASS gseri Wi 245 ieivim
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Plot 7-894. Antenna 5B (Pk, Ch.134, 80.11ax(SU), MCS11)
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Plot 7-895. Antenna 5B (Pk, Ch.151, 80.11ax(SU), MCSO0)
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Trace: MaxHold RBW: 1 MHz 5647.14 MHz Trace: MaxHold RBW: 1 MHz 5926. 59 MHz
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Plot 7-896. Antenna 5B (Pk, Ch.151, 80.11ax(SU), MCS3) Plot 7-899. Antenna 5B (Pk, Ch.159, 80.11ax(SU), MCS3)
Trace: MaxHold RBW: 1 MHz 5649.54 MHz Trace; MaxHold RBW: 1 MHz 5932.38 MHz
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Plot 7-897. Antenna 5B (Pk, Ch.151, 80.11ax(SU), MCS11) Plot 7-900. Antenna 5B (Pk, Ch.159, 80.11ax(SU), MCS11)
Trace: MaxHold RBW: 1 MHz 5926.31 MHz
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Plot 7-898. Antenna 5B (Pk, Ch.159, 80.11ax(SU), MCSO0)
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7.6.9
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

PASS Afzakoffset 17.9

BW: 1 MH, .
6 VEW: 3 MHE Peak: 5148.47 MHz, 62.39 dBuV/m
Paglk Offset: 17.7d8_SWT: 1.
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Plot 7-901. Antenna 5B (Pk & Avg, Ch.42, 802.11ac, MCSO0)
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Plot 7-902. Antenna 5B (Pk & Avg, Ch.42, 802.11ac, MCS3)
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Plot 7-903. Antenna 5B (Pk & Avg, Ch.42, 802.11ac, MCS5)

Antenna 5B Radiated Band Edge Measurements (80MHz BW)

RBW: 1 MH .
RBU: 1MHZ  peak: 5351.54 MHz, 62.65 dBUV/m

SWT: 1.01ms Avg: 5355.27 MHz, 50.90 dBuV/m
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Plot 7-904. Antenna 5B (Pk & Avg, Ch.58, 802.11ac, MCSO0)
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Plot 7-905. Antenna 5B (Pk & Avg, Ch.58, 802.11ac, MCS3)
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Peak .
PASS Mg o ygan YEME S MM ug:'5353.96 MHz, 50.72 dBuV/m
140 4]
£ 1204
@
R
= 100+
5
]
% 80 1
=
]
ii 60 W
4 et e AL BRI EIS T
40 1

5240 5262 5284 5306 5328 5350 5372 5394 5416 5438 5460
Frequency (MHz)

Plot 7-906. Antenna 5B (Pk & Avg, Ch.58, 802.11ac, MCS5)
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Peak: 5466.40 MHz, 62.99 dBUV/m

Peak: 5469.76 MHz, 63.08 dBuV/m
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Plot 7-907. Antenna 5B (Pk & Avg, Ch.106, 802.11ac, MCSO0)
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Plot 7-910. (FCC Only) Antenna 5B (Pk & Avg, Ch.122, 802.11ac, MCSO0)
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Plot 7-908. Antenna 5B (Pk & Avg, Ch.106, 802.11ac, MCS3)
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Plot 7-911. (FCC Only) Antenna 5B (Pk & Avg, Ch.122, 802.11ac, MCS3)
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Plot 7-909. Antenna 5B (Pk & Avg, Ch.106, 802.11ac, MCS5)

Frequency (MHz)
Plot 7-912. (FCC Only) Antenna 5B (Pk & Avg, Ch.122, 802.11ac, MCS5)

FCC ID: BCGA2378
IC: 579C-A2378

PCTEST

Proud to be partof @& ek

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020004-08.BCG

Test Dates:
02/15/2021 - 3/16/2021

EUT Type:
Tablet Device

Page 302 of 349

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




N PCTEST"

Proud to be part of @ element

Trace: MaxHold RBW: 1 MHz 5726.81 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 17.3dB SWT: 1.01ms 62.98 dBuV/m
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Plot 7-913. (FCC Only) Antenna 5B (Pk, Ch.122, 802.11ac, MCSO0)

Trace: MaxHold RBW: 1 MHz 5731.13 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.3dB SWT: 1.01ms 63.20 dBuV/m
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Plot 7-914. (FCC Only) Antenna 5B (Pk, Ch.122, 802.11ac, MCS3)

Trace: MaxHold RBW: 1 MHz 5725.37 MHz
Detector: PK VBW: 3 MHz 5
PASS Offset: 17.3dB SWT: 1.01ms 63.27 dBuV/m
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Plot 7-915. (FCC Only) Antenna 5B (Pk, Ch.122, 802.11ac, MCS5)
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Plot 7-916. Antenna 5B (Pk, Ch.155, 802.11ac, MCS0)
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Plot 7-917. Antenna 5B (Pk, Ch.155, 802.11ac, MCS3)
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Plot 7-918. Antenna 5B (Pk, Ch.155, 802.11ac, MCS5)
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: 3 MHz

Trace: MaxHold RBW: 1 MHz
PAS S Detector: PK VBW
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Plot 7-919. Antenna 5B (Pk, Ch.155, 802.11ac, MCSO0)
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Plot 7-920. Antenna 5B (Pk, Ch.155, 802.11ac, MCS3)
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Plot 7-921. Antenna 5B (Pk, Ch.155, 802.11ac, MCS5)
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RBW: 1 MH .
el 3 MHZ  peak: 5139.03 MHz, 62.92 dBpV/m

WT- 1.01ms Avg: 5143.01 MHz, 50.97 dBuV/m
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Peak Offset: 18.8d8
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Plot 7-922. Antenna 5B (Pk & Avg, Ch.42, 802.11ax(SU), MCS0)
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Plot 7-923. Antenna 5B (Pk & Avg, Ch.42, 802.11ax(SU), MCS3)
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Plot 7-924. Antenna 5B (Pk & Avg, Ch.42, 802.11ax(SU), MCS11)
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Plot 7-925. Antenna 5B (Pk & Avg, Ch.58, 802.11ax(SU), MCS0)
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Plot 7-926. Antenna 5B (Pk & Avg, Ch.58, 802.11ax(SU), MCS3)
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Plot 7-927. Antenna 5B (Pk & Avg, Ch.58, 802.11ax(SU), MCS11)
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Peak: 5468.32 MHz, 62.89 dBuV/m
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Plot 7-928. Antenna 5B (Pk & Avg, Ch.106, 802.11ax(SU), MCSO0)
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Plot 7-929. Antenna 5B (Pk & Avg, Ch.106, 802.11ax(SU), MCS3)
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Plot 7-930. Antenna 5B (Pk & Avg, Ch.106, 802.11ax(SU), MCS11)
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Plot 7-931. (FCC Only) Antenna 5B (Pk & Avg, Ch.122, 802.11ax(SU), MCS0)
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Plot 7-932. (FCC Only) Antenna 5B (Pk & Avg, Ch.122, 802.11ax(SU), MCS3)
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Plot 7-933. (FCC Only) Antenna 5B (Pk & Avg, Ch.122, 802.11ax(SU), MCS11)
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Plot 7-934. (FCC Only) Antenna 5B (Pk, Ch.122, 802.11ax(SU), MCSO0)
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Plot 7-935. (FCC Only) Antenna 5B (Pk, Ch.122, 802.11ax(SU), MCS3)
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Plot 7-936. (FCC Only) Antenna 5B (Pk, Ch.122, 802.11ax(SU), MCS11)
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Plot 7-937. Antenna 5B (Pk, Ch.155, 802.11ax(SU), MCSO0)
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Plot 7-938. Antenna 5B (Pk, Ch.155, 802.11ax(SU), MCS3)
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Plot 7-939. Antenna 5B (Pk, Ch.155, 802.11ax(SU), MCS11)
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Plot 7-940. Antenna 5B (Pk, Ch.155, 802.11ax(SU), MCS0)
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Plot 7-941. Antenna 5B (Pk, Ch.155, 802.11ax(SU), MCS3)
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Plot 7-942. Antenna 5B (Pk, Ch.155, 802.11ax(SU), MCS11)
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7.6.10 CDD/SDM Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

Peak: 5148.80 MHz, 63.37 dBuV/m
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Plot 7-943. SDM (Pk & Avg, Ch.36, 802.11n, MCS8)
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Plot 7-944. SDM (Pk & Avg, Ch.36, 802.11n, MCS11)
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Plot 7-945. CDD (Pk & Avg, Ch.36, 802.11n, MCS13)
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Plot 7-946. SDM (Pk & Avg, Ch.40, 802.11n, MCS13)
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Plot 7-947. SDM (Pk & Avg, Ch.60, 802.11n, MCS13)
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Plot 7-948. SDM (Pk & Avg, Ch.64, 802.11n, MCS8)
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